
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / Environmental Engineer 
 
Nick Hong (via electronic signature) 
 

December 19, 2024 
 

 
X 

 
 

Daniel W. Martin, P.E. / Environmental Engineer Manager 
 
Daniel W. Martin 
 

January 2, 2025 
 

X  

Maria D. Bebenek, P.E. / Environmental Program Manager 
 
Maria D. Bebenek 
 

January 2, 2025 
 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0013129 

Facility Type Industrial APS ID 276529 

Major / Minor Major Authorization ID 1387039 

a 
Applicant and Facility Information 

a 

Applicant Name Carpenter Tech Corp  Facility Name Carpenter Technology Corporation  
[...]
The Schuylkill River is a Category 2 and 4a stream listed in the 2024 Integrated List of All Waters (formerly 303d Listed 
Streams). This stream is an attaining stream that supports aquatic life and recreational uses. The receiving stream is also 
impaired for fish consumption. The receiving waters is subject to the Schuylkill River PCB total maximum daily load (TMDL) 
plan to improve water quality in the subject facility’s watershed.  
 
The existing permit and proposed permit differ as follows: 
 

• Sulfate, bromide, and chloride have been eliminated. 

• Cadmium has been included for stormwater monitoring 

• Changes to permit limits occurred for many of the existing parameters. This is due to use of 0.92 MGD as the average 

flow rate and due to different production levels. 

• Chemical additive usage limits are included in the NPDES permit. 

• Monitoring for all groundwater pollutants 

Sludge use and disposal description and location(s): Sludge dust disposed at Inmetco in Ellwood City, PA, Michigan Disposal 
Waste Treatment, and Envirite in York, PA 
 
The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

3 

Summary of Review 

Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review, 
contact the SCRO File Review Coordinator at 717.705.4700. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

4 

1.0 Applicant 

1.1 General Information 
 
This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal for the following 
subject facility. 
 
Facility Name:    Carpenter Technology Corporation 
 
NPDES Permit # PA0013129 
  
Physical Address: 101 Bern Street 

Reading, PA 19601 
 
Mailing Address: PO Box 14662 

Reading, PA 19612 
 
Contact:  Michael Hart, PE 
   Environmental Engineer 
   (610) 208-2470 
   mhart@cartech.com 
 
   Scott McGoldrick 
   SMcGoldrick@cartech.com 
 
Consultant:  There was not a consultant utilized for this NPDES renewal. 
 

1.2 Permit History 
 
Carpenter Technology Corporation develops, manufactures, and distributes stainless steel and corrosion-resistant wire, 
bar, and strip alloys for the aerospace and defense, consumer, medical, transportation, energy, and distribution industries. 
 
Description of Facility 
 
This facility manufactures specialty steel and alloys including stainless steel, tool steels, high temperature, electronic, and 
other specialty steel alloys in forms including billet, bar, wire, rod, and narrow strip. Manufacturing processes at the Reading 
plant includes melting, refining, casting, hot forming, forging, drawing, annealing, cleaning, and electroplating. Their process 
wastewater is subject to federal Effluent Limitation Guidelines (ELGs) 40 CFR Part 420 for Iron and Steel Manufacturing 
and 40 CFR Part 433 for Metal Finishing. Besides process wastewater, they discharge non-contact cooling water, 
stormwater associated with industrial activity, and remediated groundwater.  Sanitary wastewater from the site is directed 
to a POTW (City of Reading).  The facility is staffed 24/7 but production is not necessarily occurring 24/7.  Per the Water 
Balance, the facility uses both city water and on-site wells for operations. City water is the sole source for the recirculating 
noncontact cooling water discharges. 
 
The untreated non-contact cooling water from their recirculating systems would only be discharged through outfalls 002, 
004, 005, 011, 012, 013, and 014 in the event of an emergency such as a power failure or equipment failure.   In the case 
of outfall 002, there would only be a discharge in the event the backup generators also failed. 
 
EPA is the lead agency for this RCRA site’s groundwater cleanup.  From a file search, it appears a recovery trench was 
constructed and that air sparging of contaminated groundwater has been conducted since 1991 [RCRA Corrective Action 
permit No. PAD 002344315]. 
 
The wastewater treatment plant has a design flow of 1.45 MGD and is permitted under Water Quality Management (WQM) 
permit #0684202.   
 
Bernhart Creek lies just to the north of the Carpenter facility. There is a TMDL for Bernhart Creek in Reading. The source 
of the impairments is listed as industrial point sources and the cause is listed as metals and salinity/TDS/chlorides.  
 

mailto:mhart@cartech.com
mailto:SMcGoldrick@cartech.com


NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

5 

The stream was originally assessed prior to 1996 and at that time it was designated as being impaired by metals and 
salinity/chlorides/TDS from industrial point sources. A recent water quality survey showed that the current in-stream levels 
of salinity/chlorides/TDS are acceptable. It was recommended that the salinity/chlorides/TDS listing be removed from the 
1996 Pennsylvania 303(d) list. The water quality survey also showed that the stream was consistently above established 
criterion for lead. It was recommended that the total maximum daily load of lead discharged to the stream be limited to 0.02 
lbs/day. Lead contamination has been an ongoing problem in this watershed.  
 
Some of the outfalls from this facility historically discharged to Bernhart Creek. Effluent is piped underground through an 
urban area with discharge to the Schuylkill River. 

2.0 Treatment Facility Summary 

2.1.1 Site location 
 
The physical address for the facility is 101 Bern Street, Reading, PA 19601. A topographical and an aerial photograph of 
the facility are depicted as Figure 1 and Figure 2.   
 
Figure 1: Topographical map of the subject facility 

 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

6 

Figure 2: Aerial Photograph of the subject facility 

 
 

2.1.2 Sources of Wastewater/Stormwater/Groundwater 
 
Influent Flow 
 
Section 2.2 depicts an overall process flow diagram.  
 
The facility intakes the following quantities of water: 
(a) municipal city water - 0.9 MGD;  

(b) self-servicing wells - 1 MGD; and  

(c) groundwater remediation wells - 0.06 MGD. The groundwater remediation wells do not serve as a source of water for 

the facilities process. Rather the groundwater remediation wells feed into the wastewater treatment plant.  

The peak process water is estimated to be 1.9 MGD (i.e. 0.9 MGD + 1.0 MGD = 1.9 MGD). 
 
Sources of Water 
 
The facility uses groundwater withdrawn from Wells 2, 3, 4, 5, 6 and 7 for industrial contact and non-contact cooling purposes 
in steel manufacturing. The DRBC docket permits up to 43.4 million gallons per month of groundwater withdrawal. The wells 
are in the Allentown Formation and are located in the Schuylkill River Watershed in the City of Reading, Berks County, PA.  
The average and peak daily demands are reported to be 1.00 million gallons per day (mgd) and 1.74 mgd, respectively.  
The facility anticipates the 10-year average and peak daily demand to increase to 1.1 mgd and 1.91 mgd respectively.  
 

Groundwater Remediation System 

 
EPA is the lead agency for this RCRA site’s groundwater cleanup.  From a file search, it appears a recovery trench was 
constructed and that air sparging of contaminated groundwater has been conducted since 1991 [RCRA Corrective Action 
permit No. PAD 002344315].   
 
Groundwater is also withdrawn from five existing recovery wells (Wells 85-03, 85-05, 89-02, 89-03, and 89-04) under the 
terms of an EPA approved corrective action groundwater program (Approved October 1998). The water withdrawn from the 
recovery wells is treated for volatile organic compounds (VOCs) and metals. The five groundwater wells are sampled semi-
annually for five Volatile Organic Compounds (VOCs) with the results sent to EPA.  
 
The VOCs sampled are:  



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

7 

• 1,1-Dichloroethylene (1,1-DCE); 

• Cis 1,2-Dichloroethylene (cis 1,2-DCE); 

• 1,1,1-Trichloroethane (1,1,1-TCA); 

• Trichloroethylene (TCE); 

• Tetrachloroethylene (PCE). 

Based on information from the EPA clean up status webpage, the most recent monitoring data demonstrates that the 
remediation system has been effective in reducing contaminant concentrations below or near maximum contaminant levels 
(MCLs). (Courtesy of DRBC Docket No D-2022-001-1, Approval Date of September 7, 2023)  
 
The groundwater remediation system effluent is further treated by the industrial wastewater treatment plant prior to 
discharge through the outfall.  
 
Approximately 0.06 MGD from the groundwater remediation system is directed to the industrial wastewater treatment plant 
directly.  
 

2.2 Description of Wastewater Treatment Process 
 
The subject facility is a 1.45 MGD design flow facility. Influent to the IWTP consists of: quenching, annealing, descaling, 
pickling, forging and forming, electroplating, washing, and cleaning wastewater from the steelmaking and finishing 
processes, pre-treated contaminated groundwater, wet scrubber wastewater, sludge dewatering filtrate, blowdown, floor 
drains, secondary containment drainage, stormwater from around spent waste transfer station, chemical unloading area, 
dry solids silo, etc.  The IWTP consists of the following unit processes: equalization/aeration, lime neutralization-metals 
precipitation, flocculation, sedimentation and neutralization. The resulting sludge is thickened by a belt filter press and 
drying. 
 
The facility is being evaluated for flow, pH, oil and grease, TSS, TDS, sulfate, bromide, chloride, temperature, ammonia, 
nitrate, and total nitrogen. The metals that were evaluated were cadmium, chromium, hexavalent chromium, copper, 
cyanide, lead, nickel, silver, and zinc. Organics that were evaluated were naphthalene; 1,1-dichloroethylene; 1,1,1-
trichloroethane; tetrachloroethylene; and total toxic organics. The existing permits limits for the facility is summarized in 
Section 2.4.  
 
The treatment process is summarized in the table. 
 

Treatment Facility Summary 

a 

Treatment Facility Name: Carpenter Technology Corp 
 

WQM Permit No. Issuance Date 

0684202 07/30/1984 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial   No Disinfection 1.45 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

1.45  Not Overloaded   

 
Approximately 0.36 MGD of wastewater is discharged to the sanitary sewer for treatment by the City of Reading. 
 

Schematics of the treatment process are depicted. 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

8 

 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

9 

 
2.3.1 Facility Outfall Information- Stormwater/Wastewater 
 
External Upstream and External Downstream Outfalls 
 
The subject facility outfall is within the vicinity of another sewage/wastewater outfall.  
 
The upstream outfall is Reading Airport (PA0028720) which is about 2 miles from the subject facility.  
 
The downstream outfalls are:  
 
(a) Wyomissing (PA0026638) which is about 2 miles from the subject facility; and  
(b) Reading WWTP (PA0026549) which is about 5 miles from the subject facility.  
 
Water quality modeling was conducted to review interactions among the dischargers  
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

10 

Design Flow Outfalls 
 
The table below summarizes the facility’s outfalls and internal monitoring points. 
 

 
 
Two outfalls had a different flow rate in the NPDES renewal application from February 23, 2022) than the NPDES from 
September 1, 2017. Outfall 012 was changed to 1.44 MGD and Outfall 013 was changed to 0.72 MGD. 
 
The other outfalls retained the same design flow rates. 
 
Stormwater outfalls 
 
Federal regulations 40 CFR 122.26(b)14 define “stormwater associated with industrial activity” and requires that such 
discharges be authorized by a NPDES permit.  All of the stormwater discharges to Schuylkill River according to eMapPA.  
Past applications and permits showed some facility discharges to Bernhart Creek. Bernhart Creek was diverted some years 
ago with piping conveying the water directly to Schuylkill River. 
 
The 47 stormwater outfalls will be listed in Part C of the permit. Drainage areas were given by the applicant for most of the 
outfalls.  
 
The DEP’s NPDES PAG-03 NOI application instructions (revised in February 2023) allows representative sampling of 
substantially identical outfalls. Three stormwater outfalls were previously represented by the permittee as representative of 
all stormwater at the site in response to an EPA site visit/audit and Order for Compliance (CWA-03-2001-0392). Those 
outfalls are E6-N, W-11, and HT-1. The reader should note that some of the outfall numbers were renumbered. Outfalls 015 
(also called E6N), 016 (also called W11), and 017 (also called HT1).  Outfall 018 (also called HT2) shall be used for the 
purpose of PCB sampling. 
 
After reviewing drainage maps and other application data, the renewal permit therefore continues to allow the same three 
outfalls to be sampled as the previous permit and used as representative outfalls for monitoring. The previous permit from 
2007, 2012 and 2017 approved sampling at these three outfalls in lieu of sampling at each and every stormwater outfall at 
the site.  
 
Outfall 018 (HT-2) is the stormwater outfall for PCB sampling to satisfy the Schuylkill River PCB TMDL to identify sources 
of PCBs entering the river.   From the drainage maps supplied with the permit application, it appears that this outfall drains 
a former PCB storage area and the residual waste landfill area. Sampling will be required for PCBs to identify legacy 
concentrations in storm runoff. 
 
The table summarizes manufacturing activities for each of the stormwater outfalls. 
 
Of all the stormwater only outfalls, three will continue to be sampled per permit requirements and used to represent the 
other site outfalls. The three representative stormwater outfalls are Outfalls 15, 16, and 17. 

 
The following tables index which stormwater outfalls are associated with which industrial activity. 

Outfall  IMP No Discharge Characterization
Design Flow 

Rate (MGD)

902 Process; Groundwater 1.45

002 Stormwater NA

004 Process; Stormwater 0.13

005 Process; Stormwater 0.15

011 Process 2

012 Process 1.44

013 Process 0.72

902 Process 0.72

014 Process; Stormwater 3.09

-----42 Additional Stormwater Outfalls



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

11 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

12  



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

13 

 

 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

14 

2.3.2 Stormwater Sampling Results 
 
The table below summarizes stormwater sampling results reported in the NPDES renewal application. The number of grab 
samples for each pollutant was one sample.  
 
Sulfate and chloride were detected. 
 
Other pollutants (CN, Ag, Bromide, Naphthalene, tetrachlorethylene, 1,1-dichloroethane, 1,1,1-trichlorethyene) were at non-
detect levels and these pollutants shall not require monitoring for the proposed permit.  
 
 

 
 
Consistent with the PAG-03 Appendix B (Primary Metals), monitoring is recommended for TSS, Oil and Grease, Total 
Aluminum, Total Zinc, Total Copper, Total Iron, and Total Lead.  
 
Consisted with PAG-03 Appendix U (Fabricated Metal Products), monitoring is recommended for pH.  
 

Oil and Grease < 5.3 < 5.6 < 5.3 1

BOD < 23 < 23 < 23 1

COD < 75 < 75 < 75 1

TSS 72.8 28 48.8 1

TN 1.8 < 1 3.7 1

TP 0.07 0.052 0.1 1

Cr(T) 0.12 0.02 0.06 1

Cr(+6) 0.02 < 0.01 0.02 1

Cu(t) 0.06 0.03 0.05 1

CN(T) < 0.01 < 0.01 < 0.01 1

Pb(T) < 0.022 < 0.022 < 0.022 1

Ni(T) 0.13 0.04 0.196 1

Ag(T) < 0.006 < 0.006 < 0.006 1

Zn(T) 1.04 0.04 0.1 1

Cd(T) < 0.006 < 0.006 < 0.006 1

Al(T) 1.93 0.73 1.03 1

Fe(T) 1.96 1.04 1.64 1

TDS 68 < 20 73 1

NH3-N 0.83 < 0.75 0.1 1

NO3-N 0.36 0.19 0.56 1

Sulfate 21 2.4 6.7 1

Chloride 12 4.2 11.7 1

Bromide < 2.5 < 2.5 < 2.5 1

Naphthalene < 0.002 < 0.002 < 0.02 1

Tetrachloroethylene < 0.001 < 0.001 < 0.002 1

1,1,-Dichloroethane < 0.001 < 0.001 < 0.001 1

1,1,1-Trichloroethylene < 0.001 < 0.001 < 0.001 1

Notes:

- No date of sampling was listed on NPDES application

Stormwater Sampling Results Reported in NPDES Application

Pollutant (mg/l)
No. Storm Events 

Sampled015/E6N 016/W11 017/HT1

Outfall



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

15 

Pollutants cadmium and nickel were included since they are elements used at the facility.  
 
Since hexavalent chromium is included in the current permit, it shall continue to the proposed permit. 
 
2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, disinfecting, or 
maintenance and which may be detected in effluent discharged to waters of the Commonwealth. Chemicals excluded are 
those used for neutralization of waste streams, the production of goods, and treatment of wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 
 

• Calcium hydroxide and sodium hydroxide for neutralization and precipitation 

• Sodium hypochlorite for alkaline chlorination 

• Ferrous chloride for hexavalent chromium reduction 

• Polymer AP1142T for flocculant 

• AF2290 for defoamer 

• Sulfuric acid for pH adjustment 

The table below summarizes usage rates for chemical additives. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

16 

 
  

Average Maximum

Gengard GN8113 6 8.1

Spectrus NX1106 2.4 16.7

Gengard GN8203 1.2 1.6

Spectrus NX1106 0.6 4.2

Corrshield MD4103 1.4 1.8

Gengard GN8203 1.2 1.6

Spectrus NX1106 0.6 4.2

Continuum AT3203 4.5 6

Spectrus NX1106 2.3 16.3

Gengard GN8113 16.2 21.6

Spectrus NX1106 2.1 14.6

Continuum AT3203 9 12

Spectrus NX1106 1.6 11.3

Gengard GN8113 27 36.1

Spectrus NX1106 2.9 19.5

Spectrus NX1103 0.6 1.8

Gengard GN8203 3 4

Spectrus NX1106 1.5 10.4

Totals Continuum AT3203 13.5 18

Totals Corrshield MD4103 1.4 1.8

Totals Gengard GN8113 49.2 65.8

Totals Gengard GN8203 5.4 7.2

Totals Spectrus NX1103 0.6 1.8

Totals Spectrus NX1106 14 97.2

Annealing Furnaces and 

Reversing Mill
902

012

Batch Furnaces and 

Rolling Mill
013

VAR and ESR Furnaces014

Chemicals Additives Usage Summary

Usage Rates (lbs/day)
Outfall System Chemical Additive

Vacuum Induction 

Melting
002

Vacuum Induction 

Melting
004

Annealing Fce and 

Quench Tank Heat 

Exchanger

005

Melting and Refining / 

Electric Arc Furnaces
011

Rotary Forge and 

Furnaces



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

17 

All the non-contact cooling water discharges to the Schuylkill River. The additives are used as a corrosion inhibitor and 
biocide. The non-contact cooling water outfalls were modelled as a single point of discharge when modeling with TMS.  
 
There were two modeling runs conducted with two different flow rates.  
 
Modeling Run #1 used the sum of the total average flow of 0.008 MGD (i.e. 0.001 MGD * 8 non-contact cooling water 
outfalls = 0.008 MGD). 
 
Modeling Run #2 used a total flow rate of 3.08 MGD. This was the flow rate also utilized for thermal modeling. Consequently, 
as there would be more dilution, the maximum allowable usage rates were higher for the 3.08 MGD flow rate then for the 
0.008 MGD flow rate.  
 
The table below shows that the maximum requested usage rates would exceed maximum allowable usage rates for 
Spectrus NX1103 and Spectrus1106. The maximum usage rates would be exceeded if every process line uses the additive 
on the same day at the same time.  
 
For Spectrus NX1106, average requested usage rates would exceed maximum allowable usage rates.  
 

 
 
The proposed permit shall utilize the allowable usage rates using the 0.008 MGD. These are the more stringent maximum 
allowable usage rates. The facility is more likely to have actual flow discharge of 0.008 MGD. The TMS output for non-
contact cooling waters is in the appendix. Part C of the NPDES permit will include maximum usage rates for the additives. 
 
 
2.4 Existing NPDES Permits Limits 

 
The existing NPDES permit limits are summarized in the table. 

Additive/Chemical
Max Requested Usage 

(lbs/day)

Maximum Allowable 

Usage (lbs/day) w/ 

0.008 MGD flow rate

Maximum Allowable 

Usage (lbs/day) w/ 

3.08 MGD flow rate

Continuum AT3203 18 117 154

Corrshield MD4103 1.8 127 NO RP

Gengard GN8113 65.8 617 NO RP

Gengard GN8203 7.2 958 NO RP

Spectrus NX1103 1.8 1.07 NO RP

Spectrus NX1106 97.2 11.8 NO RP

Notes: 

RP - Reasonable Potential

Summary of Allowable Usages for Chemical Additives



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

18 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

19 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

20 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

21 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

22 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

23 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

24 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

25 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0013129 
Carpenter Technology Corporation  
 

26 

 

3.0 Facility NPDES Compliance History 

3.1 Summary of Inspections 
 
A summary of the most recent inspections during the existing permit review cycle is as follows.  
 
The DEP inspector noted the following during the inspection. 
 
09/27/2017: 
 
There was nothing significant to report. 
 
09/19/2019: 
 
There was nothing significant to report. 
 
08/11/2021: 
 

• Annual shut down occurred during the July 4th to July 8th . During the shutdown the industrial wastewater treatment 

plant was drained to the influent surge tank. Elk Environmental was contracted to remove settled sludge to the 

surge tank.  

• Clarifier chain was replaced 